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WERLATLR  WAEICER A R AR M54
Company Name HONGLI ZHIHUI GROUP CO.,LTD. GUANGZHOU BRANCH
shown on Report

Hh b1 IO T TEHS X A RSB — B 15 245R316 %
Address ROOM 316, BUILDING 2, NO.1, XIANKE Y1 ROAD, HUADONG TOWN, HUADU

DISTRICT, GUANGZHOU, CHINA

PAF IR A i BoRE 45 B R R BE IR A

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

TN HIGH POWER LED Ceramic

Sample Name HIGH POWER LED Ceramic

e BRI 39 2023.12.21

Sample Received Date Dec. 21, 2023

FE A H A 2023.12.21-2024.01.02

Testing Period Dec. 21, 2023 to Jan. 2, 2024

R E R WRAER SV ESR, XA A RE B A (PD), 4R8(Cd), 7K(Hg), ST (Cr(VI)), £iR
2K (PBBs), %R KHif(PBDES), 47k — H [ [iK(DBP, BBP, DEHP, DIBP)i#:47 Il
o

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent oot
Chromium (Cr(VI)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers p
(PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).

LA 8 /A 0 5 R HEWT .

Test Method/Test Result(s) Please refer to the following page(s).

£/f B 17 . 2024.01.09

Date

FARZ B Technical Manager No. R177731911
J7ARAE RN 5 22 DB 224 TE M AR AL X A ARG R
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£ Conclusion

R KBRS 4 gEE
Tested Sample According to standard/directive Result
PR i KK BIROHSTE 4-2011/65/EU J H:AZ1T 45 4 (EV) Tt
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS

(EU) 2015/863

F*hkhhhkhkhkhkhkkhkhkhkhhkkhkhkikkhirhrhrrhhhhkhkhkhkhkkhhhkhhihiirrhrhrhhihikhkhkhkhhkhkkhrihihihrrrhihihihhhhkhhhhkhhkhhiiikiiiiiiiikiikikikkx

T L 276 5 B35 2 BR B RoHS 5 4-2011/65/EU K H A& 1T #54(EVU) 2015/863 3 5K [ FR1H
PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment
(EV) 2015/863.
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KK Test Method
o N T34
WA 51 H Wik 77 e
Test Item(s) Test Method Equipment(s)
Y IEC 62321-5:2013 ICP-OES
Lead (Pb)
) IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
i IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
NS IEC 62321-7-2:2017#1/8{IEC 62321-5:20133 i3k UV-Vis/ICP-OES

Hexavalent Chromium (Cr(V1))

IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

Phthalates (DBP, BBP, DEHP, DIBP)

LR IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
2R TR IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDES)
A7 — IR ER IEC 62321-8:2017 GC-MS

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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M LER Test Result(s)

NI g R Result Y

WIRIE Tested Item(s) D%OZS mﬁ%ﬁjm E&ﬁt
#% Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
%% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
78 Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
NS Hexavalent Chromium (Cr(V1)) N.D. 8 mg/kg 1000 mg/kg
s Z2 Result y

WRTE Tested Item(s) n%ozs ﬁﬁ%%sa E?rﬁt
ZREEZE Polybrominated Biphenyls (PBBs)

—¥EEZE Monobromobiphenyl N.D. 5 mg/kg

JREKZE Dibromobiphenyl N.D. 5 mg/kg

= JRELZE Tribromobiphenyl N.D. 5 mg/kg

VURELZE Tetrabromobiphenyl N.D. 5 mg/kg

FLIEESE Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg
NIRECR  Hexabromobiphenyl N.D. 5 mg/kg

LIRELPE Heptabromobiphenyl N.D. 5 mg/kg

JUIRERZE Octabromobiphenyl N.D. 5 mg/kg

JURECZE Nonabromobiphenyl N.D. 5 mg/kg

+IREZK Decabromobiphenyl N.D. 5 mg/kg

s # R Result Y

WRTE Tested Item(s) n%m AR E?r’r{ﬁt
Z IR KB Polybrominated Diphenyl Ethers (PBDES)

— R 7Kk Monobromodiphenyl ether N.D. 5 mg/kg

TR KWF Dibromodiphenyl ether N.D. 5 mg/kg

=R —ZKlF Tribromodiphenyl ether N.D. 5 mg/kg

V0¥ — <M Tetrabromodiphenyl ether N.D. 5 mg/kg

TR M Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg
7NIR KT Hexabromodiphenyl ether N.D. 5 mg/kg

L Il Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR 2K l# Octabromodiphenyl ether N.D. 5 mg/kg

JLIR —2KEk Nonabromodiphenyl ether N.D. 5 mg/kg

+R 2K Decabromodiphenyl ether N.D. 5 mg/kg

www.cti-cert.com
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M LER Test Result(s)

_— ZR Result F7 A PR RR

bl Tested ltem(s = L

AERHE (s) 028 MDL Limit
48K EREE Phthalates (DBP, BBP, DEHP, DIBP)

PR —HR T N.D. 50 mg/kg 1000 mg/kg
Dibutyl phthalate (DBP)

CAS#:84-74-2

PR IR T R I s N.D. 50 mg/kg 1000 mg/kg
Butyl benzyl phthalate (BBP)

CAS#:85-68-7

AR IR (-2 ) Ol N.D. 50 mg/kg 1000 mg/kg

Di-(2-ethylhexyl) phthalate (DEHP)
CAS#:117-81-7

AR HIR 5% Tl N.D. 50 mg/kg 1000 mg/kg

Diisobutyl phthalate (DIBP)
CAS#:84-69-5

KE /BRI R Sample/Part Description

Fe CTIFEAHID ik
No. CTI Sample ID Description
1 028 HIGH POWER LED Ceramic (4D

HIGH POWER LED Ceramic(Tested as a whole)

#IE: ST RAE, & RZEMEERTE.
R ERTFR, HRTEE—PFS, EREBEEIR, KSR IR BAEN B R L
— MR RS R,
-N.D. = Rttt (hTIriERHR)
-mg/kg = ppm= HIHZ—
-1000 mg/kg = 0.1%

Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-The sample(s) was tested as a whole, because it's impossible to disassemble or separate it by
current equipment and technology. The result(s) shown on this report may be different from
the content of any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%

,,,,, AfAOd=
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RMFFE Test Process
1. #k(Pb), $&(Cd), #(Cr)
Lead (Pb), Cadmium (Cd), Chromium (Cr)
TRERE ST AN A AR 7 T BRRE S
Wegh ample mdplnce it 0 ignion st [ Diget o semple
FH R Al . B
[E;] jif[]ﬂ If% — 5 i
H ICP;}OES EETHKERE A]llc-ili ;:l::fn Residue o
o7 {: Make up with Acid Dissolution (:: -
Analyzed by Lo . .
ICP-OES detonized water Filtration
Sy
o 1‘&
Solution
2. 7R(Hg)
Mercury (Hg)
PR iy 12535 1 UIPNEEISEe RO
. .
Weigh sia;r;p \lzees:e(i place it — Add digestion reagent :> Digest the sample
PR/ BRI
bRy L — L2 i
I3 ICP-pES S T E 2 Alkali Fusion/ Residue )
R <:| Make up with Acid Dissolution R
Analyzed by o . .
ICP-OES deionized water — Filtration
praslid
Solution
3. ArE&(Cr(vI))
Hexavalent Chromium (Cr (V1))
WERATRRMA . N
Weigh sample and place it — m ).\ i ﬁi?r B — T
in a vessel Add digestion reagent Digest the sample
B REE %I pH W, ik
Add test solution I — Adjolfl.i'ilzh:ﬁuHﬁ;?ll“c —] Cool and filter
VA pH & HEBTKER F UV-Vis 230 #7
. - | . (I
Adjust the pH value > h{Iak.e up with — Analyzed by UV-Vis
of the solution deionized water
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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4. ZWRBER(PBBs), IR _FKEH(PBDES)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

BERFRTEET FIH BRI A SRS
Weigh le and pl — Extracted with
FIET Sampe ane prace Hracted W Concentrate the extract
it in a thimble organic solvent
H GC-MS 41#7 FA L& 7 E 7 FRENENERTERN
— Make up with Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 4f% —HE&#k(DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

HEFMTEETD A HLIEFIZE R YRR A EL
Weigh le and pl. —" Extracted with
c18% Sample and piace Hracted Concentrate the extract
it in a thimble organic solvent
" R LA A B Y
F GC-MS 77t e AT : Ui 25
— Make up with Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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By
CTi

A2230671111101028

75 B Statement:
1. KPR & O NS B A& MRk S a4 5 TG
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. AR AT AR MAE . B SRS B AR E R AL, IEE RO RS 15T, CTIRM SEH L
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR A L £ SRANS S IR i 4 B
The result(s) shown in this report refer(s) only to the sample(s) tested,;
4. BAESBA UM, RS RILAC-G8:09/2019 / CNAS-GL015:2022 {if F i 5143 5% (w=0) — 7t 34 & ML IIEAT 757 A5 1 1 5 ;

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. RACTIHHFE, A3 & HI AR &
Without written approval of CTI, this report can’t be reproduced except in full;

6. Wl G SN E S PN ER R, DO
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***ﬂg\ %: élj:[: ﬁ***
*** End of report ***
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